L7 CROSSFIRE

E1 Parts Manual

A OF D A OR

No. [PART No. DESCRIPTION ERP PART CODE
L7 CROSSFIRE
1 37960-DDC001-0000 Accelerator 1
2 61080-DDC001-0000 Accelerator Pedal 1
3 GB/T16674-M8x20 Hexagon Flange Bolt M8x20 2
4 GB/T70.1-M6%25 Hexagon Socket Cap Screw M6x25 1
5 6106A-DDC001-0000 Accelerator Mounting Plate 1
6 GB/T97.1-6 Plain Washer 6 3
7 GB/T91-2x30 Cotter Pin 2x30 4
8 4325A-J00000-0200 Parking Brake Cable C 1
9 90605-J00000-0700 Washer ®15x®22x1.5 1
10 51508-DDC001-0000 Brake Pedal Mounting Seat 1
1 51501-DDC001-0000 Gearshift Decoration Cover 1
12 GB/T16674-M6x16 Hexagon Flange Bolt M6x16 3
13 43310-309001-0000 Footrest Park Assy 1
14 GB/T16674-M8x20 Hexagon Flange Bolt M8x20 2
ﬂ —3 1 15 93200-J00000-0500 Park Dust-Proof Pad D 1
ﬂ | 16 GB/T6187-M6 Hexagon Flange Locked Nut M6 3
ﬂ 17 GB/T16674-M8x25 Hexagon Flange Bolt M8x25 3
18 43320-309001-0000 Parking Pedal 1
19 GB/T823-M2x14 Cross Plate Head Tapping Screw M2x14 2
20 37310-311001-0000 Microswitch 1
21 93300-J00000-0900 Torsional Spring J 1
22 4311A-DDC001-0000 Brake Pedal 1
23 4323A-J00000-2300 Park Brake Cable Y 1
24 44459-115000-0000 Oil Pipe Clip | 1
25 GB/T16674-M6x16 Hexagon Flange Bolt M6x16 3
26 GB/T896-12 Circlip 12 1
27 37310-311001-0002 Microswitch 1
R A

E_—r CROSSFIRE No. |PART No. DESCRIPTION ERP PART CODE
1 51100-DDC001-0000 Frame Joint Parts 1
2 82505-112000-0000 Front Bottom Protective Plate 1
3 GB/T16674-M6x16 Hexagon Flange Bolt M6x16 4
4 51524-115000-0000 Cap Washer 4
5 92420-J00000-0100 Plastic Plug 60x40 4
6 92420-J00000-0200 Plastic Plug 60x40 6
7 93155-J00000-0000 Spiral Cushion Gasket 4
8 GB/T6177.1-M8 Hexagon Flange Nut M8 4
9 GB/T16674-M8x16 Hexagon Flange Bolt M8x16 6
10 51559-DDC001-0000 Fixing Bracket,Seat Belt Latch 1
11 51603-303001-0000 Seat Support Plate II 1
12 GB/T6177.1-M6 Hexagon Flange Nut M6 4
13 GB/T16674-M6x%20 Hexagon Flange Bolt M6x20 2
14 51554-303001-0000 Seat Support Plate | 1
15 90520-J00000-0500 Cross Large Plate Head Screw M6x16 2
16 89110-115000-0000 Tool Kit 1
17 89102-116000-0000 Adjusting Spanner, Shock Absorber 1




OU A

No. |PART No. DESCRIPTION ERP PART CODE
L7 cROSSFIRE
1 82308-303001-0000 Dash Board Cover(Type A) 1
2 82301-DDC001-0000 Dash Board 1
3 82412-303001-0000 Right Board | 1
4 82406-303001-0000 Left Board | 1
5 82401-303001-0000 Front Fender 1
6 82207-303001-0000 Left Fender |,Front Cover 1
7 82210-303001-0000 Right Fender |,Front Cover 1
82208-303001-000012 Front Panel: White 1
82208-303001-000022 Front Panel: Black 1
82208-303001-000033 Front Panel: Red 1
82208-303001-000040 Front Panel: Orange 1
82208-303001-000052 Front Panel: Orange Yellow 1
82208-303001-000064 Front Panel: Dark Green(64#) 1
8 82208-303001-000070 Front Panel: Blue 1
82208-303001-000091 Front Panel: Silver 1
82208-303001-000092 Front Panel: Green Camouflage 1
82208-303001-000093 Front Panel: Vista Camouflage 1
82208-303001-000094 Front Panel: G2 Maple Camouflage 1
82208-303001-000095 Front Panel: Walmart Maple Camouflage 1
82208-303001-000096 Front Panel: Masimo Maple Camouflage 1
9 82201-303001-0000 Headlight Mounting Plate 1
10 82303-303001-0000 Sundry Box Cover 1
11 89510-115000-0000 Locker,Sundry Box 1
12 90250-J00000-0100 Cross Large Plate Head Screw M5x16 2
13 8230A-115000-0000 Plastic Hinges ,Sundry Box 2
14 90202-J00000-0000 Socket Hexagon Plain Head Screw M6x16 58
15 90350-J00000-0300 Nut Holder M6x2 40
16 GB/T845-ST4.8x13 Cross Smal IPlate Head Tapping ScrewST4.8x13 4
17 82309-309110-0000 Cup Cover 1
82209-303001-000012 Cover of Front Panel: White 1
82209-303001-000022 Cover of Front Panel: Black 1
82209-303001-000033 Cover of Front Panel: Red 1
82209-303001-000040 Cover of Front Panel: Orange 1
82209-303001-000052 Cover of Front Panel: Orange Yellow 1
82209-303001-000064 Cover of Front Panel:Dark Green(64#) 1
18 82209-303001-000070 Cover of Front Panel:Blue 1
82209-303001-000091 Cover of Front Panel: Silver 1
82209-303001-000092 Cover of Front Panel: Army Green Camouflage 1
82209-303001-000093 Cover of Front Panel:Vista Camouflage 1
82209-303001-000094 Cover of Front Panel: G2 Maple Camouflage 1
82209-303001-000095 Cover of Front Panel: Walmart Maple Camouflage 1
82209-303001-000096 Cover of Front Panel: Massimo Maple Camouflage 1
19 82211-311001-0000 Knob Switch 2
20 90605-J00000-0700 Washer ®15x®22x1.5 2
21 93350-J00000-0000 Rubber Sleeve, Knob Switch 2
22 GB/T6177.1-M5 Hexagon Flange Nut M5 2
23 90225-J00000-0000 Socket Hexagon Screw M6x12 2
24 09311-309001-0000 Front Left Reflector 1
25 09312-309001-0000 Front Right Reflector 1
26 96400-J00000-0000 Cup Circlip 1
[ N DOIR
E__, CROSSFIRE No. [PART No. DESCRIPTION ERP PART CODE
1 82402-303001-0000 Left Footrest 1
2 82403-112000-0000 Middle Protective Plate,Footrest 1
3 82404-303001-0000 Right FootRest 1
4 82417-303001-0000 Right Board 1I 1
5 82405-DDC001-000023 Front Board |, Seat 1
6 82423-303001-000023 Front Board II, Seat 1
7 82416-303001-0000 Left Board 1I 1
— 8 82807-303001-0000 Rear Left Fender I 1
9 81159-DDC001-0000 Tank Opening Decorative Cover 1
10 82910-303001-000023 Adjustable View Plate 1
11 82602-303001-0000 Cover,Seat Sundry Box 1
=278 12 82808-303001-0000 Rear Right Fender 1 1
13 82504-303001-0000 Rear Fender 1 1
14 82503-303001-0000 Rear Fender | 1
15 90520-J00000-0500 Cross Plate Head Screw M6x16 33
16 82803-117000-0000 Rear Protective Plate 1 1
17 82804-117000-0000 Rear Protective Plate 1T 1
18 90350-J00000-0300 Nut Holder M6x2 42
19 82211-311001-0000 Knob Switch 2
20 90605-J00000-0700 Washer ®15x®22x1.5 2
21 93350-J00000-0000 Rubber Sleeve, Knob Switch 2
22 90225-J00000-0100 Socket Hexagon Screw M6x16 35
23 51517-303001-0000 Decoration Plate , Side Fender (Front Left) 1
24 51518-303001-0000 Decoration Plate , Side Fender (Front Right) 1




E_—r CROSSFIRE No. (PART No. DESCRIPTION ERP PART CODE

1 5545A-303001-0000 Rear Right Lower Swing Arm 1

2 5535A-303001-0000 Rear Left Lower Swing Arm 1

3 GB/T16674-M10%1.25%78 Flange Hexagon Bolt M10x1.25x78 4
4 92500-J00000-0200 Turmnup Liner For Rocker Arm ®23x®28 16

5 92900-J00000-9400 Cylindrical Bush ®10.3x®23x49.4 8

6 GB/T6187-M10x1.25 Hexagon Flange Locked Nut M10x1.25 8

7 5574A-112000-0000 Welding Assembly,Rea rBalancing Lever 1

8 93140-J00000-0100 Cushion Pad ¢20x45 2

9 51590-115000-0000 Mounting Cap,Cushion Rubber 2

25 10 GB/T16674-M8x16 Hexagon Flange Bolt M8x16 4
11 55750-DDC001-0000 Rod Assembly, Rear Balancing Lever 2

12 GB/T16674-M10x1.25x40  |Hexagon Flange Bolt M10x1.25x40 2

? 13 GB/T6187-M10x1.25 Hexagon Flange NutM10x1.25 2

17 14 GB/T16674-M10%1.25%40 Hexagon Flange Bolt M10x1.25x40 2

17 15  |GBIT6187-M10x1.25 Hexagon Flange NutM10x1.25 2
16 55100-J00000-4800 Rear Air Bag Shock Q 2

17 GB/T16674-M6x16 Hexagon Flange Bolt M6x16 4

18 GB/T16674-M12x1.25%55 Hexagon Flange Bolt M10x1.25%55 2

19 GB/T6187-M12x1.25 Hexagon Flange Nut M12x1.25 2

20 GB/T16674-M12%x1.25x55 Hexagon Flange Bolt M10x1.25x55 2

11//4 21 GB/T6187-M12x1.25 Hexagon Flange Nut M12x1.25 2

27 (/ > 22 5540A-303001-0000 Rear Right Upper Swing Arm 1
5=~ | 9 23 5530A-303001-0000 Rear Left Upper Swing Arm 1
\ 24 GB/T16674-M10x1.25x78  |Flange Hexagon Bolt M10x1.25x78 4
"' \\ 25 [51564-311001-0000 Swing Arm Shield | 1
14, 26 51565-311001-0000 Swing Arm Shield 1T 1

27 GB/T16674-M12x1.25%x110 |Hexagon Flange Bolt M12x1.25x110 4

28 GB/T93-8 Spring Washer 8 4

29 92440-J00000-0400 Plastic Plug ¢38 8

30 55350-303001-0000 Rear Left Lower Swing Arm Assy 1

31 55450-303001-0000 Rear Right Lower Swing Arm Assy 1

32 55300-303001-0000 Rear Left Upper Swing Arm Assy 1

33 55400-303001-0000 Rear Right Upper Swing Arm Assy 1

RO O
No. |PART No. DESCRIPTION ERP PART CODE
L7 CROSSFIRE -

1 5235A-303001-0000 Front Left Lower Swing Arm 1

2 5245A-303001-0000 Front Right Lower Swing Arm 1

3 GB/T16674-M10x1.25x78  |Flange Hexagon Bolt M10x1.25x78 4

4 92900-J00000-9400 Cylindrical Bush ®10.3x®23x49.4 4

5 92500-J00000-0200 Turmnup Liner For Rocker Arm $®23x®»28 8
6 GB/T6187-M10x1.25 Hexagon Flange Locked Nut M10x1.25 10

7 51564-311001-0000 Swing Arm Shield | 1

8 51565-311001-0000 Swing Arm Shield I 1

9 GB/T16674-M6x16 Hexagon Flange Bolt M6x16 4

10 5250A-J00000-0401 Ball Pin |, Steering Knuckle Arm 4

1 GB/T16674-M10%1.25x55 Hexagon Flange Bolt M10x1.25x55 2

12 52450-303001-0000 Front Right Lower Swing Arm Assy 1

13 52400-303001-0000 Front Right Upper Swing Arm Assy 1

14 GB/T91-2.5x30 Cotter Pin 2.5x30 4

15 5230A-303001-0000 Front Left Upper Rocker Arm 1

16 5240A-303001-0000 Front Right Upper Rocker Arm 1

17 GB/T16674-M10%1.25%x230 |Hexagon Flange Bolt M10%x1.25x230 2

18 95200-J00000-0000 Tumup Bush@15.5x¢19 4

19 92900-J00000-3000 Columniform Bush@10.2xp15x211 2

20 52100-J00000-0000 Front Shock Absorber Q 2

21 GB/T16674-M10x1.25x55  |Hexagon Flange Bolt M10x1.25x55 2

22 52350-303001-0000 Front Left Lower Swing Arm Assy 1

23 52300-303001-0000 Front Left Upper Swing Arm Assy 1




E_—r CROSSFIRE No. (PART No. DESCRIPTION ERP PART CODE
1 61100-311001-0000 Steering Wheel Assy 1
2 61120-311001-0000 Fixed Cap, Steering Wheel 1
3 GB/T70.1-M5%20-B Socket Hexagon Screw M5x20 6
4 34611-311001-0000 Insulation Spacer For Horn 1 1
5 61140-311001-0000 Hom Switch 1
6 82305-311001-0000 Steering Column Cover I 1
7 64100-112D00-0000 Steering Gear Assy 1
8 GB/T276-6003-2RZ Deep Groove Ball Bearing 6003-2Rz 1
24 21 9 61220-311001-0000 Adjustable Steering Wheel Swivel 1
2% .:s S 41 37 4(.‘\ 12 10 GB/T276-6805 Deep Groove Ball Bearing 6805 1
23-an ‘ 9 %35 1 37200-311001-0000 Ignition Switch 1
12 34613-311001-0000 Ground Lead For Hom 1
13 61230-311001-0000 Gas Spring 1
14 92971-J00000-0100 Grooved Pin ®8x34 1
15 GB/T896-5 Circlip 5 2
16 61210-311001-0000 Adjustable Steering Wheel Base 1
17 GB/T16674-M10x1.25%x16  |Hexagon Flange Bolt M10x1.25x16 3
18 90216-J00000-0000 Inner Hexagon Cone Bolt M6x®10%2.5x30.5 2
19 GB/T6187-M6 Hexagon Flange Locked Nut M6 2
20 92971-J00000-0200 Grooved Pin ®8x45 1
21 82307-312001-0000 Steering Column Cover III 1
22 82306-312001-0000 Steering Column Cover I 1
23 90225-J00000-0000 Socket Hexagon Screw M6x12 2
24 GB/T845-ST3.9%x25-BA Cross Small Plate Head Tapping Screw ST3.9%13 3
25 62130-303001-0000 Direction Driveshaft Assy 1
26 GB/T16674-M8x30 Hexagon Flange Bolt M8x30 1
27 64210-115N00-0100 Steering Gear Ball Joint 2
28 GB/T9459-M12x1.25 Hexagon Nut M12 2
29 GB/T91-2x30 Cotter Pin 2x30 2
30 90348-J00000-0200 Hexagon Flange Bolt & Spring Washer & Plain Washer M10x35 4
31 90600-J00000-0700 Washer 10x32x5 3
32 GB/T93-10 Spring Washer ®10 3
33 GB/T93-8 Spring Washer 8 1
34 GB/T97.1-8 Plain Washer 8 1
35 34612-311001-0000 Insulation Spacer For Hom 2 1
G==-29 36 61130-311001-0000 Adapter Sleeve, Steering Wheel 1
37 34615-311001-0000 Connection Strap For Horn 1
38 34617-311001-0000 Hom Spring 1
39 GB/T818-M4x8 Cross Recessed Plate Head Screw M4x8 1
40 GB/T6187-M12x1.25 Hexagon Flange Lock Nut M12x1.25 1
41 GB/T894.1-d0=17 Circlip D0=17 1
42 90710-J00000-0700 Elastic Hoop H 2
43 64106-115000-0000 Clamp 2
44 64103-115000-0000 Rubber Boot | 2
45 GB/T6170-M14x1.25 Hexagon Nut M14x1.25 2
46 64200-115000-0000 Ball Joint Assy 2
A
o No. (PART No. DESCRIPTION ERP PART CODE
1 71110-112000-0000 Seat Cushion I 1
2 93340-J00000-0000 Rubber Socket, Seat Latch 2
3 71210-112000-0000 Backrest 1
4 90520-J00000-0700 Cross Large Plate Head Screw M6x25 8
5 75120-312001-0000 Lock Catch I, Safety Belt 2
6 GB/T6187-M10x1.25 Hexagon Flange NutM10x1.25 2
7 90210-J00000-0500 Hexagon Flange Step Bolt M10x1.25x20-p14x5 4
8 GB/T16674-M10x1.25%x20  |Hexagon Flange Bolt M10x1.25x20 2
9 GB/T6187-M10x1.25 Hexagon Flange NutM10x1.25 4
10 GB/T16674-M10%1.25%20 Hexagon Flange Bolt M10x1.25%x20 2
11 75110-115N00-0000 Safety Belt 2

L7 cROSSFIRE




No. (PART No. DESCRIPTION ERP PART CODE
1 41122-J00000-0600 Front Hub Assy(F105) 2
2 41121-J00000-3300 Front Tire(Wanda AT27x9-14) 2
3 4113A-115000-0000 Valve Core 2
4 90345-J00000-0000 Cap Nut M10x1.25 8
5 41004-J00000-0500 Wheep Cap E 2
6 26100-J00000-0200 Front Left Axle Shaft Component C 1
7 GB/T276-6006-2RS Deep Groove Ball Bearing 6006-2RS 4
8 GB/T9459-M24x1.5-C Hexagon Thin Slotted Nut M24x1.5 2
9 46110-115000-0000 Mounting Bracket, Front Hub 2
10 90220-J00000-0000 Inner Hexagon Cone Step Bolt With Pan M8 8
11 41123-115000-0000 Valve Core Cap 2
12 52720-115000-0000 Front Right Knuckle Assy. 1
13 52710-115000-0000 Front Left Knuckle Assy. 1
14 26002-J00000-1000 Rubber Dust-Cover M 2
15 52112-115000-0000 Front Bushing 2
16 26500-J00000-0000 Rubber Dust-cover Clamp A 4
17 GB/T91-3.2x50 Cotter Pin 3.2x50 2
18 26200-J00000-0100 Front Right Axle Shaft Component B 1
19 26500-J00000-0100 Rubber Dust-cover Clamp B 4
20 91118-115000-0000 Inner Qil Seal,Frontknuckle ®38x®60x7 2
21 91119-115000-0000 Outer Oil Seal,Frontknuckle ¢p38x@55x7 2
22 26002-J00000-0900 Rubber Dust-Cover L 2
L7 CROSSFIRE
- Ay > A
E__, CROSSFIRE —_ No. (PART No. DESCRIPTION ERP PART CODE
/2/‘\ 1 41162-J00000-0600 Rear Hub Assy(R105) 2
/‘ ‘J, ] A/(/\\\v\, \:\ 2 41161-J00000-3400 Rear Tire(Wanda AT27x11-14) 2
J,’ / ‘] | 'I \' ” 3 4113A-115000-0000 Valve Core 2
Wj“”‘/f“/f{/’ ,“L» 4 90345-J00000-0000 Cap Nut M10x1.25 8
\ /, 5 41004-J00000-0500 Wheep Cap E 2
6 GB/T9459-M24x1.5-C Hexagon Flange Nut M24x1.5 2
7 GB/T91-3.2x50 Cotter Pin 3.2x50 2
8 46210-115000-0000 Mounting Bracket ,Rear Hub 2
9 90220-J00000-0000 Inner Hexagon Cone Step Bolt With Pan M8 8
10 91121-115000-0000 Oil Seal p42x@62x7 2
1 GB/T276-6206RS Deep Groove Ball Bearing 6206Rs 4
12 55704-115000-0000 Inside Spacer Bush,Rear Knuckle Bearing 2
13 26002-J00000-0900 Rubber Dust-Cover L 2
14 55702-115000-0000 Axle Sleeve Liner 4
15 55701-115000-0000 Dust P. Cover 8
16 41123-115000-0000 Valve Core Cap 2
17 52107-115000-0000 Nozzle,Knuckle 4
18 91120-115000-0000 Oil Seal ¢38x@62x8 2
19 55710-115N00-0000 Rear Knuckle Assy (L) 1
20 55720-115N00-0000 Rear Knuckle Assy (R) 1
21 26002-J00000-1000 Rubber Dust-Cover M 2
‘£ 22 26300-J00000-2600 Rear Left C.V Axle AC 1
23 26400-J00000-2600 Rear Right C.V Axle AC 1
24 26500-J00000-0000 Rubber Dust-cover Clamp A 4
25 26500-J00000-0100 Rubber Dust-cover Clamp B 4
» » -
. No. |PART No. DESCRIPTION ERP PART CODE
L7 cRossFIRE n
1 36100-DDC001-0000 Meter Assy 1
1’" ) 2 |GB/T6177.1-M6 Hexagon Flange Bolt M6 3
“\‘ 3 GB/T96.1-6 Plain Washer 6 3
“\‘ 4 GB/T93-6 Spring Washer 6 3
“‘\ /’,
3 v = =
4 - =] =]




E_—r CROSSFIRE No. (PART No. DESCRIPTION ERP PART CODE
1 51300-303001-0000 Front Bumper 1
2 82101-303001-0000 Protection Cover of Front Bumper 1
3 35400-311001-0000 Front Tuming Light (Left) 1
4 35425-311001-0000 Front Tuming Light (Right) 1
5 51529-303001-0000 Logo Plate "HSUN" 1
6 GB/T9074.3-M4x12 Cross Recess Pan Head Screw M4x12 6
7 90520-J00000-0500 Cross Plate Head Screw M6x16 2
8 GB/T889.1-M4-D Hexagon Flange Lock Nut M4 6
9 90225-J00000-0100 Socket Hexagon Screw M6x16 2
10 90350-J00000-0300 Nut Holder M6x2 2
1 GB/T16674-M10%1.25%20 Hexagon Flange Bolt M10x1.25%x20 4
12 GB/T845-ST3.9%x13 Plate Head Tapping Screw With Cross Recess St3.9x13 6
RO
No. (PART No. DESCRIPTION ERP PART CODE
1 51750-112000-0000 Roof Rod V 1
2 GB/T16674-M6x25 Hexagon Flange Bolt M6x25 2
3 90205-J00000-0200 Socket Hexagon Bolt M8 2
4 51586-115000-0000 Curved Washer 4
5 92975-J00000-0000 Swivel Nut M8 2
6 90346-J00000-0000 Nut M6x14 2
7 GB/T16674-M10%1.25%20 Hexagon Flange Bolt M10x1.25%x20 8
8 51740-303001-0000 Roof Rod IV 1
9 51730-303001-0000 Roof Rod 1II 1
10 51720-303001-0000 Roof Rod II 1
11 51710-303001-0000 Roof Rod | 1
12 GB/T70.1-M10x1.25%25 Hexagon Socket Head Bolt M10%1.25x25 4
13 GB/T923-M10%1.25 Nut M10x1.25 4
14 GB/T93-10 Spring Washer ®10 4
15 93220-J00000-0200 Roof Rod Protection Cover C 4
AL A
E_—v CROSSFIRE No. [PART No. DESCRIPTION ERP PART CODE
1 35130-312002-0000 Front Headlight Assy (R) 1
1 2 35110-312002-0000 Front Headlight Assy (L) 1
> 3 90520-J00000-0400 Cross Large Plate Head Screw M6x12 10
o~ I o Q/J 4 38411-J00000-0000 Headlight Bulb Hs1;12V;35W/35W 2
4 ——
|\ N 4
3. \ f\
o o ‘ (}'../"
;f 3 &
3
i
o /
5 (
v S ~—
3 v
3
A A
= crossFiRE S No. [PART No. DESCRIPTION ERP PART CODE
1 35375-312001-0000 Rear Position Light Assy. (R) 1
f 2 35350-312001-0000 Rear Position Light Assy. (L) 1
3 F 3 GB/T845-ST3.9%x13 Plate Head Tapping Screw With Cross Recess St3.9x13 6
3
9
&
3 &
3
3




A -3 [ ) o A
No. [PART No. DESCRIPTION ERP PART CODE
L7 CROSSFIRE

1 GB/T16674-M6x16 Hexagon Flange Bolt M6x16 6

2 7292A-J00000-0500 Cargo Bed Door Cable F 2

3 90520-J00000-0600 Cross Large Plate Head Screw M6x20 8

4 90218-J00000-0100 Bolt M6x20, Bed Cable 2

5 72700-112000-0000 Hydraulic Lifter Assy 1

6 93110-J00000-0300 Flat Rubber Washer ¢13x10 4

7 96100-J00000-0700 Tension Spring ®2x®14x40 2

8 51590-112000-0000 Mounting Cap,Cushion Rubber 4

9 93140-J00000-0000 Cushion Pad ¢14x29 4

: 10 93305-J00000-0000 Handle Rubber Sleeve 2
11 51589-303001-0000 Cargo Anti-Roll Lever 1

12 90805-J00000-0100 R Type Pin B 2

13 51810-303001-0000 Bed Baseplate 1

14 51587-312001-0000 Cargo Bed Pivot 2

15 92450-J00000-0700 Plastic Turup Liner ®12x®18 4

Ci.}_" > . 16 GB/T93-6 Spring Washer 6 2
P8 M C? 17 51820-303001-0000 Bed Door 1
fb‘ "/7 f-‘:\\'o ) 18 89530-117000-0000 Bed Door Locks 2
= l{‘z o 19 GB/T6187-M6 Hexagon Flange Locked Nut M6 2
“a‘:‘: i 20 90218-J00000-0000 Bolt M6x12,Bed Cable 2
21 GB/T16674-M8x12 Hexagon Flange Bolt M8x12 2

22 51592-117000-0000 Hinge Plate,Bed 2

23 72710-112000-0000 Hyraulic Lisfter 1

24 92970-J00000-0500 Step Cotter Pin ¢12x47 2

RGO BED
No. |PART No. DESCRIPTION ERP PART CODE

E"-’ CROSSFIRE 21 1 90350-J00000-0300 Nut Holder M6x2 36
2 90520-J00000-0500 Cross Large Plate Head Screw M6x16 14
3 GB/T16674-M8x20 Hexagon Flange Bolt M8x20 13

4 90225-J00000-0100 Socket Hexagon Screw M6x16 8

5 51548-303001-0000 Front Bed Guardrail 1

6 82806-303001-0000 Rear Fender I (R) 1
82702-303001-000012 Right Board of Bed: White 1
82702-303001-000022 Right Board of Bed: Black 1
82702-303001-000033 Right Board of Bed: Red 1
82702-303001-000040 Right Board of Bed: Orange 1
82702-303001-000052 Right Board of Bed: Orange Yellow 1
82702-303001-000064 Right Board of Bed:Dark Green(64#) 1

7 82702-303001-000070 Right Board of Bed: Blue 1
82702-303001-000091 Right Board of Bed:Silver 1
82702-303001-000092 Right Board of Bed: Army Green Camouflage 1
82702-303001-000093 Right Board of Bed:Vista Camouflage 1
82702-303001-000094 Right Board of Bed: G2 Maple Camouflage 1
82702-303001-000095 Right Board of Bed: Walmart Maple Camouflage 1
82702-303001-000096 Right Board of Bed: Massimo Maple Camouflage 1

8 82705-303001-000023 Plastic Cargo Box 1

9 82703-303001-0000 Cargo Bed Front Board 1
82701-303001-000012 Left Board of Bed: White 1
82701-303001-000022 Left Board of Bed: Black 1
82701-303001-000033 Left Board of Bed:Red 1
82701-303001-000040 Left Board of Bed:Orange 1
82701-303001-000052 Left Board of Bed:Orange Yellow 1
82701-303001-000064 Left Board of Bed:Dark Green(64#) 1

10 82701-303001-000070 Left Board of Bed:Blue 1
82701-303001-000091 Left Board of Bed:Silver 1
82701-303001-000092 Left Board of Bed:Army Green Camouflage 1
82701-303001-000093 Left Board of Bed:Vista Maple Camouflage 1
82701-303001-000094 Left Board of Bed:G2 Maple Camouflage 1
82701-303001-000095 Left Board of Bed: Walmart Maple Camouflage 1
82701-303001-000096 Left Board of Bed:Massimo Maple Camouflage 1

1 82805-303001-0000 Rear Fender I (L) 1

12 90230-J00000-0000 Hexagone Tapping Screws ST5.3x16 2

13 82709-303001-0000 Inner Scaleboard, Cargo Door 1

14 51588-303001-0000 Rotating Liner Tube 1

15 51550-303001-0000 Support Plate,Bed Door 1

16 18956-303001-0000 Lock Pin,Bed Door 2

17 82704-303001-0000 Bed Door Panel 1

18 51594-312001-0000 Pressing Plate,Rotating Liner Tube 2

19 GB/T845-ST4.8x13 Tapping Screw ST4.8x13 4

20 90253-J00000-0400 Cross Recessed Plate Head Screw M6x12 (Stainless Steel) 2

21 51549-303001-0000 Side Bed Guardrail Assy 2

22 92450-J00000-0200 Plastic Turnup Liner ®10.5x®18 2

23 GB/T91-2x25 Cotter Pin 2x25 2

24 34810-102000-0000 Rear Reflector 2

25 90347-J00000-0000 Tapping Screw ST4.2x13 4

26 89550-117000-0000 Door Switch Comb.,Cargo Bed 1

27 09313-303001-0000 Rear Reflective Stripe(L) 1

28 09314-303001-0000 Rear Reflective Stripe(R) 1

29 GB/T96.1-6 Plain Washer 6 2




No. (PART No. DESCRIPTION ERP PART CODE
L7 CROSSFIRE

1 44100-DDC001-0000 Hydraulic Brake Assy I 1

2 44140-DDC001-0000 Front Right Brake Oil Pipe 1

24,25 3 |44130-DDC001-0000 Front Left Brake Oil Pipe 1
4 44120-DDC001-0000 Front Brake Caliper Assy (R) 1

@ o 5 44110-DDC001-0000 Front Brake Caliper Assy (L) 1
, 29 30 6 44111-115000-0000 Front Left Brake Pad 1
28,33 20,21 P 7 |44014-303001-0000 Mandril Assy 1
7\ 8 GB/T16674-M10%1.25%22 Hexagon Flange Bolt M10x1.25%x22 8
9 44002-115000-0000 Gasket,Oil Pipe 19

10 44001-115000-0000 Oil Pipe Bolt I 7

1 44459-115000-0000 Oil Pipe Clip | 7
12 GB/T16674-M6x16 Hexagon Flange Bolt M6x16 10

13 44180-311001-0000 Main Brake Pump 1

o 14 44250-DDC001-0000 Rear Oil Pipe(R) 1
9 10 15 GB/T16674-M10%1.25%25 Hexagon Flange Bolt M10x1.25x25 2
9 16 44240-DDC001-0000 Rear Oil Pipe(L) 1
17 GB/T16674-M10%1.25%55 Hexagon Flange Bolt M10x1.25x55 2

18 44013-115000-0000 Strainer Bolt 1I 1

19 44230-DDC001-0000 Middle Oil Pipe 1

20 44121-115000-0000 Front Right Brake Pad 1

21 44111-115000-0000 Front Left Brake Pad 1

22 44310-115000-0000 Parking Brake Assy 1

23 GB/T16674-M6x30 Hexagon Flange Bolt M6x30 1

24 44220-DDC001-0000 Rear Brake Caliper Assy (R) 1

25 44210-DDC001-0000 Rear Brake Caliper Assy (L) 1

26 44008-115000-0000 Tee Joint,Oil Pipe 2

27 44311-115000-0000 Park Brake Pad 1

28 44454-115000-0000 Rear Left Disc Brake Plate 1

29 44457-115000-0000 Parking Disc Brake Plate 1

30 GB/T5783-M8x1x20-H Hexagon Bolt M8x1x20 4

31 44121-115000-0000 Front Right Brake Pad 1

32 44453-115000-0000 Front Disc Brake Plate 2

33 44455-115000-0000 Rear Right Disc Brake Plate 1

=To » A
E._, CROSSFIRE No. |PART No. DESCRIPTION ERP PART CODE

1 27100-DDC001-0000 Front Differential Assy 1

2 27103-107000-0000 Front Axle Gear Box Cover 1

3 GB/T3452.1-¢p140x¢2.65 O-Ring ®140x®$2.65 1

4 GB/T276-16007 Deep Groove Ball Bearing ¢35x9p62x9 1

5 GB/T893.1-d0=62 Circlip D0=62 1

6 27115-115000-0000 Divide Device Connection 1

7 27114-107000-0000 Sliding Sleeve 1

8 27300-J00000-0300 Adjustment Gasket ®71xd83x0.1 1

9 GB/T276-61912 Deep Groove Ball Bearing 61912 1

10 27112-115000-0000 Transfer Gear 1

1 27111-115000-0000 Bevel Gear, Front Axle 1

12 27108-115000-0000 Anti-Rotation Gasket 1

13 27300-J00000-0600 Adjustment Gasket ®40xP57x0.1 1

14 27151-107000-0000 Drive&Driven Gears Assy, Front Axle 1

15 GB/T276-6007 Deep Groove Ball Bearing 6007 1

16 27300-J00000-0000 Adjustment Gasket I ¢50x®61.5 1

17 27104-107000-0000 Front Axle Gear Box 1

18 GB/T5783-M10x1.25%16 Bolt M10x1.25x16 6

19 GB/T97.1-10 Plain Washer ®10 6

20 91122-115000-0000 Front Diff. Output Shaft Oil Sealgp24xd38x8 2

21 91122-115000-0000 Front Diff. Output Shaft Oil Sealgp24xd38x8 2

22 92901-115000-0000 Needle Bearing ®15x®21x12 1

23 GB/T93-10 Spring Washer ®10 4

24 GB/T276-6007 Deep Groove Ball Bearing 6007 1

25 GB/T893.1-d0=62 Circlip D0=62 1

26 91115-115000-0000 Oil Seal ®48x®d65x9, Driving Tooth 1

27 27139-115000-0000 O-Ring ®14xd7 , Driving Tooth 1

28 GB/T6183.2-M14x1.5-C Hexagon Flange Locked Nut M14x1.5 1

29 27152-115000-0000 Bolt M14x1.5x10 1

30 JB/T6659-912.5%91.5 Rubber O-Ring 12.5x®1.5 1

31 GB/T16674-M10x1.25x16  |Hexagon Flange Bolt M10x1.25x16 1

32 |27263-115000-0000 Oil drain plug O-Ring @1.5%g9 1

33 GB/T16674-M8x25 Hexagon Flange Bolt M8x25 6

34 27223-115000-0000 Air Tap, Rear Axle 1

35 27017-103000-0000 Inner Hexagon Screw With Flat Head M8x10 1

36 27116-115000-0000 Cylindrical Pin ®5x75 1

37 27119-115000-0000 Fork 1

38 27120-115000-0000 Spline 1

39 27141-115000-0000 O-Ring ®80x®d1.8 1

40 27121-115000-0000 Transfer Case Assembly 1

41 GB/T70.1-M8%20 Hexagon Socket Cap Screw M8x20 3

42 GB/T97.1-8 Plain Washer 8 4

43 25400-J00000-0700 Connection Fork H 1

44 25400-J00000-0300 Connection Fork D 1

45 25500-J00000-0100 Cross-Shaped Component 1

46 27124-115000-0000 C-type Washer(¢20) 4

47 90710-J00000-0200 Elastic Hoop C 1

48 27400-J00000-0000 Pipe A 1

49 96400-J00000-1300 Steel Clip 10 1

50 51522-112000-0000 Left Mounting Plate 1

51 51523-112000-0000 Right Mounting Plate 1

52 92900-J00000-4000 Cylindrical Bush ®10.5x$22x36.5 1

53 GB/T16674-M10%1.25%x142 |Hexagon Flange Bolt M10%x1.25x142 1

54 GB/T6187-M10x1.25 Hexagon Flange Locked Nut M10x1.25 5

55 GB/T16674-M10%1.25%20 Hexagon Flange Bolt M10x1.25x20 2

56 GB/T16674-M10%1.25%20 Hexagon Flange Bolt M10%x20 4

57 GB/T97.1-10 Plain Washer ®10 4




RO O A
No. (PART No. DESCRIPTION ERP PART CODE
L7 CROSSFIRE
o 1 25230-DDC001-0000 Front Bridge Drive Shaft Assy 1
10 22 2 25102-J00000-0000 Transmission Shaft Dust Cover A 1
® _ lg@= S 3 |25104-J00000-0000 Pain Washer A 8
5% | g€ P S 9 4 GB/T895.2-1986-d0=25 Circlip D0=25 2
10 “©’ 5 25100-J00000-1600 Front Transmission Shaft R 1
113 5_,'}:; c v 8 6 25103-J00000-0100 Pressure Spring B,Drive Shaft 1
9 7 25102-J00000-0100 Transmission Shaft Dust Cover B 1
8 25400-J00000-0200 Connection Fork C 3
9 25500-J00000-0100 Cross-Shaped Component 2
10  |27124-115000-0000 C-type Washer(g20) 12
1 GB/T894.1-d0=24 Circlip D0=24 2
12 GB/T894.1-d0=25 Circlip D0=25 4
13 91139-501010-0000 Oil Seal p25x@42x7 4
14 GB/T276-6205-2RS Ball Bearing 6205-2Rs 2
15 25110-311001-0000 Transmission Bearing House 2
16 GB/T16674-M6x%20 Hexagon Flange Bolt M6x20 4
17 GB/T16674-M8x25 Hexagon Flange Bolt M8x25 4
18 25100-J00000-1800 Front Drive Shaft T 1
19 25200-J00000-1700 Rear Drive Shaft S 1
20 25400-J00000-1100 Connection Fork L 1
21 25220-DDC001-0000 Front Bridge Middle Drive Shaft Assy 1
22 25240-DDC001-0000 Front Bridge Rear Drive Shaft Assy 1
- A A
No. (PART No. DESCRIPTION ERP PART CODE
1 27205-DDC001-0000 Idler Gear 1
2 27206-DDC001-0000 Driving Bevel Wheel 1
3 27207-DDC001-0000 Idler Gear Shaft 1
4 27208-DDC001-0000 Flat Key M10x25 1
5 GB/T276-6205 6205 Bearing 25x52x15 3
6 GB/T276-6206 6206 Bearing 30x62x16 2
7 27272-DDC001-0000 Transfer Case 1
8 27223-DDC001-0000 Air Tap, Rear Axle 1
9 GB/T893.2-d0=52 Circlip D0=52 1
10 GB/T893.1-d0=62 Circlip D0=62 1
11 27273-DDC001-0000 Dust Cover 1
12 91144-DDC001-0000 Oil Seal 30x55x8 1
13 27274-DDC001-0000 Oil Seal Sleeve | 1
14 27275-DDC001-0000 Locking Block 1
15 GB/T13871-35x55x8 Oil Seal 35x55x8 2
16 27201-DDC001-0000 Rear Axle Gear Box Cover 1
17 GB/T276-6208 6208 Bearing 40x80x18 1
18 27112-DDC001-0000 Transfer Gear 1
19 27202-DDC001-0000 Rear Axle Gear Box 1
20 GB/T276-6008 6008 Bearing 40x68x15 1
21 27231-DDC001-0000 Drive&Driven Gears Assy, Rear Axle 1
22 GB/T276-30207 30207 Bearing 35x72%x18.25 2
23 27277-DDC001-0000 Locating Sleeve 1
24 27276-DDC001-0000 O-Ring 75%1.8 1
25 27278-DDC001-0000 O-Ring 58%1.8 1
26 27300-J00000-4200 Adjust Gasket 1
27 27280-DDC001-0000 Press Plate 1
28 27279-DDC001-0000 Watch Oil Mirror 1
29 27281-DDC001-0000 Oil Standard Paper Pad 1
30 27282-DDC001-0000 Driven Bevel Wheel 1
31 27283-DDC001-0000 Paper Pad 1
32 27284-DDC001-0000 Oil Pan 1
33 27254-DDC001-0000 Rear Bridge Oil Outer Bolt 1
34 27285-DDC001-0000 Oil Preventor Cover 1
35 27292-DDC001-0000 Gasket | 1
36 27294-DDC001-0000 Cushion Cover I 1
37 27293-DDC001-0000 Gasket Il 1
38 GB/T3452.1-26.5%2.65 O-Ring 26.5%2.65 1
39 27502-DDC001-0000 Oil Seal Sleeve I 1
40 GB/T13871-45x62x8 O-Ring 45%62x8 1
41 27108-DDC001-0000 Anti-Rotation Gasket 1
42 27296-DDC001-0000 Woodruff Key 6x9x22 1
43 90605-J00000-0700 Washer ®15xd22x1.5 1
44 GB/T6183.2-M14x1.5-C Hexagon Flange Locked Nut M14x1.5 1
45 27297-DDC001-0000 Joint Plate 1
46 27298-DDC001-0000 Dash Cover 1
47 55748-DDC001-0000 Round Nut 1
48 27299-DDC001-0000 Small Dash Cap 2
49 27501-DDC001-0000 End Cap 1
50 27295-DDC001-0000 Cushion Cover Il 1
51 31500-DDC001-0000 Drive Motot Part 1
52 GB/T16674-M8x30 Hexagon Flange Bolt M8x30 5
53 51940-DDC001-0000 Motor Fixed Support 1
54 51601-DDC001-0000 Rear Bridge Mounting Plate Il 1
55 51560-DDC001-0000 Rear Bridge Mounting Plate | 1
56 27200-DDC001-0000 Rear Axle Assy 1




E._, CROSSFIRE No. (PART No. DESCRIPTION ERP PART CODE
e 1 37120-311001-0000 Light Switch 1
2 37125-311001-0000 High/Low Light Switch 1
3 37130-311001-0000 Emergency Light Switch 1
4 37135-311001-0000 Tuming Light Switch 1
5 37140-311001-0000 Change-Over Switch,2Wd/4Wd 1
6 37145-311001-0000 Front Differential Switch 1
7 37175-115000-0000 Dc Socket 1
8 37925-312001-0000 Control Relay, 2Wd/4Wd 1
9 GB/T16674-M6x25 Hexagon Flange Bolt M6x25 1
ﬁ 10 34620-310101-0000 Flasher 1
11 37730-312001-0000 Relay Assy 1
ﬁ 12 34630-311001-0000 Buzzer 1
34100-DDCO01-0000 Main-Harness S
< 13
,"I%“'"}/ 34100-312001-0006 Main Hamess 1
” './g 2 ﬁ 17 14  |GB/T16674-M6%x16 Hexagon Flange Bolt M6x16 2
\‘g\‘:F‘ ?i‘ 15 |3461A-115000-0000 Hom 2
’///.‘4\}‘_ !4,‘? 18 16 34320-DDC001-0000 Negative Cable, Battery 1
‘ %\':;.;/: Q&?pg 17 34360-312001-0000 Switch Wire |, Dashboard 1
@- 18 34370-312001-0000 Switch Wire 1I, Dashboard 1
= 19 37155-311001-0000 Control Switch Of Winch 1
14 20 |82304-DDC001-0000 Controller Panel 1
15 W 21 82312-DDC001-0000 Switch Control Box 1
m 13 22 |GBIT16674-M6x25 Hexagon Flange Bolt M6x25 4
23 34310-DDC001-0000 Positive Line 1
24 34630-DDC001-0001 Buzzer 1
25 37170-DDC001-0000 Shift Controller Switch 1
26 37171-DDC001-0000 Model Controller Switch 1
27 37715-DDC001-0000 48 V Relay 1
28 34375-DDC001-0000 Switch Wire I, Dashboard 1
-
E_- CROSSFIRE No. [PART No. DESCRIPTION ERP PART CODE
1 51556-DDC001-0000 Battery Support Plate 2
2 51939-DDC001-0000 Battery Press Plate Il 1
3 GB/T16674-M6x16 Hexagon Flange Bolt M6x16 2
4 32200-107000-0000 Battery 12V60Ah 1
5 32500-DDC001-0000 Charger 1
6 GB/T16674-M6x12 Hexagon Flange Bolt M6x12 3
7 32200-DDC001-0000 Battery 12V260Ah 8
8 51743-DDC001-0000 Battery Bar 4
9 51521-DDC001-0000 Battery Box Press-plate 2
10 GB/T97.1-10 Plain Washer 10 4
1" GB/T6170-M10x1.5 Hexagon Nut M10x1.5 4
12 51941-DDC001-0000 Main Contactor Mounting Lug 1
13 GB/T818-M5x6 Cross Large Plate Head Screw M5x6 4
14 37745-DDC001-0000 Main Contactor Assy 1
15 32860-DDC001-0000 Aluminium Plate 1
16 GB/T16674-M8x30 Hexagon Flange Bolt M8x30 3
17 GB/T6177.1-M8 Hexagon Flange Nut M8 3
18 32400-DDC001-0000 DC/DC Converter 1
19 GB/T818M6x12 Cross Recessed Plate Head Screw M6x12 (Stainless Steel) 4
20 32855-DDC001-0000 Controller 1
21 GB/T96.1-6 Plain Washer 6 4
22 GB/T70.1-M6%16 Inner Hexagon Cone Bolt M6x16 4
23 34413-DDC001-0002 Battery Cables 1 2
24 34414-DDC001-0000 Battery Cables 2 1
25 34415-DDC001-0000 Battery Cables 3 1
26 34416-DDC001-0000 Battery Cables 4 1
27 51521-DDC001-0001 Battery Box Press-plate 2
28 34417-DDC001-0000 Battery Cables 5 3
29 34390-DDC001-0001 Motor Cables 1 (750mm) 2
30 34391-DDC001-0001 Motor Cables 2 (810mm) 1
DEA ROR
— No. [PART No. DESCRIPTION ERP PART CODE
=
E 1 GB/T70.1-M5%x12-H Hexagon Socket Head Bolt M5x12 8
2 89220-303001-0000 Right Rear Mirror Assy 1
3 89210-303001-0000 Left Rear Mirror Assy 1
ol




{ole OPTIONA
No. (PART No. DESCRIPTION ERP PART CODE
L7 CROSSFIRE
1 90346-J00000-0100 Cap Nut M6x17 4
2 51567-303001-0000 Bracket I ,Shed 4
3 82518-115000-0000 Roof I 1
4 GB/T16674-M6x25 Hexagon Flange Bolt M6x25 4
5 93125-J00000-0100 Shockpad,Cardslotp8x6.5 4
6 92930-J00000-2000 Flanging Bush ®6.3x®9x12 4
OFP ONA
E_—v CROSSFIRE No. [PART No. DESCRIPTION ERP PART CODE
F— 1 86115-303001-0000 Front Windscreen(Type A) 1
== 2 86317-309001-0000 Rubber Pad, Windscreen 6
3 90520-J00000-0600 Cross Recessed Plate Head Screw M6x20 6
4 92930-J00000-2000 Flanging Bush ®6.3x®9x12 6
5 93125-J00000-0100 Shockpad,Cardslotp8x6.5 6
6 86310-311001-0000 Windscreen Clamp 6




